PN
aoW~N~NonhkN-=

13
14
15
16
17
18

19
20
21
22
23
24
25
26

27
28

29
30
3
32
33

35

36
37
38
39

40
4
42
43

45

Jumbo 500T/500T-X PARTS LIST - ITEM #1410

PAGE
10F3
PART NUMBER DESCRIPTION
100164 HANDLE BOLT-500T
100160 LEVER ARM/BRG ASSY 500T (RIGHT)
oBS OBSOLETE
1005004 PPHS 8-32x3/4 TYPEF
1103020 FOOT,500T/2292
1004051 PPHS 10-32x2
100195 BASE CASTING,GRAY-500T
153260 SPONGE PAD 500T
6299118 PLATEN KIT 500T
150162 PRESSURE BOARD 500T 1/4" MASONITE
6299012 HEATER KIT 500T 115V
6299015 HEATER KIT 500T 230V
156228 INSULATION-500T
159104 TOP CASTING,GRAY-500T
153308 ADJ SCREW ASSY,BLK-500T
100615 TOGGLE NUT-500T
011013 WASHER .6321Dx.060 THICK
100823 TOGGLE PLATE,BLACK-500T
100616 SLEEVE, TOGGLE&ZCROSSBEAM
6299023 TOGGLE PLATE BOLT KIT
100152 CANTILEVER S/A-500T,3/4" HR PTD w/BUSHING
100175 CANTILEVER BOLT-500T
100614 TOGGLE BOLT 5/8x1-3/4
1015024 CROSSBEAM BOLT 5/8-11
011014 WASHER .755IDx.060 THICK
OoBS OBSOLETE
008009 HEX NUT,5/8-11,500T
1601061 NUT,5/8-11 JAM-500T
6299025 CROSSBEAM BOLT KIT 500T
006015 PPHS 8-32x3/8
140118 CABLE ARMOR-160/210/500
040075 EXT.TOOTH #10 STAR WASHR ZINC
006008 PPHS 10-32x5/8
029001 SCREW,3/8-16x1 1/4,500T
100165 HANDLE SHAFT 500T
100166 HANDLE SLEEVE 500T SCH40
143200 ADJUSTING BOLT/NUT SET
013002 WASHER-PRESSURE ADJ SCR
OoBS OBSOLETE
6299031 PRESSURE ADJ KIT 500T
OoBS OBSOLETE
oBS OBSOLETE
100844 CROSSBEAM SPACER-500T
100961-01 THERMOMETER 150-350F
6299011 THERMOMETER KIT MCJ
5609024 CROSSBEAM,BLACK-500T
143200 ADJUSTING BOLT/NUT SET
005001 PPHS 10-16x3/8
OoBS OBSOLETE
017001 CLAMP-CORD STRAIN RELIEF
5608017 BRACKET ARM,BLACK-500T



ITEM
46

47
a8
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78

Jumbo 500T/500T-X PARTS LIST - ITEM # 1410

PAGE
20F3
PART NUMBER DESCRIPTION
027003 CORD,POWER DOM.14-3
2303042 POWER CORD,INT'L
100617 TIE ROD 5007
5611169 PANEL,CROSSBEAM-210/500T
OBS OBSOLETE
153308 ADJ SCREW ASSY,BLK-500T
100876 DIAL TIMER-30 MINUTE
100897KIT THERMOSTAT KIT B-200
5611172 NAMEPLATE,UL/CSA-500T
0020017 LIGHT,115V-AMBER
0020016 LIGHT,115V-RED
1302092 SWITCH GREEN LIGHT #2WI
0010001 KNOB-TEMP CONTROL
022001 SPRING,KNOB-160/210
016005 GROMMET-160M/210M
006014 PPHMS 8-32x1/2,TYPE F
004013 PPTS 6-32x1/4,TYPEF
OBS OBSOLETE
133344 BELL TIMER,30 MINUTE
009001 HEX NUT 8-32
014018 TRIANGLE SPEED NUT
100161 LEVER ARM/BRG ASSY 500T (LEFT)
100965 SUPORT PLATE-160/210/500
100972 SENSING ELEMENT
100973 COMPRESSION SPRING
029032 SHCS 10-24x3/4,500T
100618 TIE ROD BOLT 500T
100647 BRACKET ARM PAD-500T
OBS OBSOLETE
1655011 #8 SPLIT LOCKWASHER
012007 LOCKWASHER MP70D #6x.138
025001 ROLL PIN,.125Dx1-2292
1610025 SPEED NUT-LIGHTS
2016015 COVERPLATE-500T

6299010 THERMOSTAT KNOB KIT



S500T/500T1-X




